





A Company of ACTS

## An ISO / IEC 17025:2017 Accredited Testing Laboratory

# **Test Report**

### **Ready Mix Plaster Physical**

Customer Name : R. D. Ventures Testing Location : PUNE LAB

Office Address : 01, Samarth Terrace, Near Airforce Station Gate, Vimannagar, Pune Material Code : OT

11014 Sample Ref No. : 156667

Site Name (\*) : R. D Ventures Report No. : OT-11732/2-1
Description (\*) : Envoplast Plaster Bill No : 202425PUN1012

Supplier Name :- Date of Mat. Recd : 29-Apr-2024

Contact Details : Mr. Kattal Ahemad Kazi - 7499027978 (Route: R5) Date of Testing : 28-May-2024

Date of Issue : 30-May-2024

### **OBSERVATIONS & CALCULATIONS:**

Sr no.	Name of Test	Unit	Test Result
1	Water Demand	%	13.6
2	Pull off test (28 Days)	N/mm²	0.32
3	Compressive Strength Test (3 Days)	N/mm²	5.79
4	Compressive Strength Test (7 Days)	N/mm²	6.89
5	Compressive Strength Test (28 Days)	N/mm²	9.46

#### References:

- 1) IS: 2250-1981Test Method for Masonry Mortar
- 2) BS EN 1015 Methods of test for mortar for masonry (a multi part standard)

### Remarks:

1) The Indian Standard for the materials mentioned above does not specify particular acceptance limits; therefore, the results of testing should be compared with the Material Test Certificate provided by the supplier or manufacturer

### Notes:

- 1) (\*) indicates- Information has been provided by client.
- 2) Sampling has been carried out by client. DESPL is not responsible for sampling criteria.
- 3) Simple acceptance decision rule is applied as per ILAC G8 for the above conducted test.
- 4) The test reports and results relate to the particular specimen/sample(s) of the material as delivered/received and tested in the laboratory.
- 5) Any test report shall not be reproduced except in full, without the written permission from Durocrete.

## This report can be authenticated on our website www.durocrete.in

Authorized Signatory

Neeta Nivangune

(Sr. Manager – Lab Operations)

Checked by: Shivhar Chate

--End of Report-